

Inpatient Notes: Clinical Pearls—Stopping, Starting, and Optimizing Guideline-Directed Medical Therapy in Patients Hospitalized for Heart Failure With Reduced Ejection Fraction

Stephen J. Greene, MD; Gregg C. Fonarow, MD; and Javed Butler, MD, MPH, MBA

A 68-year-old woman presents to the emergency department with 1 week of worsening dyspnea on exertion, orthopnea, and leg swelling. She has a history of ischemic cardiomyopathy and heart failure with reduced ejection fraction (HFrEF), with an ejection fraction of 25% on her most recent echocardiogram this past year. Her medications for HFrEF before admission include 10 mg of lisinopril daily, 6.25 mg of carvedilol twice daily, and 40 mg of furosemide twice daily. On physical examination, she is in no acute distress, but her examination is notable for bibasilar crackles, jugular venous distention, and lower extremity edema. Vital signs and laboratories show a blood pressure of 134/69 mm Hg, heart rate of 85 beats/min, estimated glomerular filtration rate of 44 mL/min/1.73 m², potassium level of 4.30 mmol/L, and N-terminal pro-B-type natriuretic peptide level of 3141.00 pg/mL.

WHAT IS CONTEMPORARY GUIDELINE-DIRECTED MEDICAL THERAPY FOR HFrEF?

Foundational medical therapy for HFrEF consists of comprehensive disease-modifying quadruple medical therapy, including angiotensin receptor-neprilysin inhibitors (ARNIs), β -blockers, mineralocorticoid receptor antagonists, and sodium-glucose cotransporter-2 inhibitors (1). Although an ARNI is preferred and improves survival compared with an angiotensin-converting enzyme inhibitor (ACEI), an ACEI or angiotensin II receptor blocker should otherwise be used among eligible patients if an ARNI is not tolerated or not accessible (for example, out-of-pocket costs) (1).

Quadruple medical therapy is estimated to cumulatively reduce the relative risk for death by 73% over 2 years, with a number needed to treat of 3.9 to save 1 life (2). Framed another way, compared with traditional therapy using an ACEI and a β -blocker, treating a 55-year-old patient with comprehensive disease-modifying quadruple therapy projects to increase life expectancy by more than 6 years (3).

WHAT ARE THE GOALS FOR THIS PATIENT WITH RESPECT TO GUIDELINE-DIRECTED MEDICAL THERAPY DURING THIS HOSPITALIZATION?

Although the patient requires intravenous diuretics for decongestion, a focus on diuretic therapy and electrolyte monitoring alone during hospitalization leaves the patient with HFrEF at substantial early risk for clinical worsening, rehospitalization, and death after discharge. To improve postdischarge outcomes, hospitalists should

ensure that quadruple medical therapy is prescribed before hospital discharge, as tolerated. This patient is eligible for each of the 4 therapies and is already prescribed a β -blocker.

IS IT APPROPRIATE TO OPTIMIZE CHRONIC HFrEF MEDICATIONS DURING THE HOSPITALIZATION FOR HF?

Approximately 1 in 4 patients hospitalized for worsening HFrEF die or are rehospitalized within 30 days of discharge (4). For each of the 4 components of quadruple therapy, clinically and statistically significant reductions in death and hospitalization appear early after initiation, within days to weeks (5). Deferring in-hospital initiation is consistently associated with medications never being initiated in the outpatient setting, or initiated after substantial delay (5). Thus, for purposes of improving outcomes after discharge and overall medication use, every effort must be made to discharge patients on quadruple medical therapy, as tolerated. This goal can be achieved safely and without any increase in hospital length of stay.

HOW SHOULD GUIDELINE-DIRECTED MEDICAL THERAPY CHANGES BE PRIORITIZED? WHICH MEDICATION TREATMENTS SHOULD BE STARTED FIRST?

The clinical benefits of all 4 classes of quadruple medical therapy are fully additive, with each therapy offering incremental benefit regardless of background therapy. In clinical trials, there are no instances where the benefit of any of these 4 medications on the primary end point was significantly attenuated among patients receiving other therapies. For example, sodium-glucose cotransporter-2 inhibitors offer consistent relative risk reduction, regardless of whether the patient is already prescribed an ARNI. Likewise, ARNIs offer consistent relative risk reduction, regardless of whether the patient is already prescribed mineralocorticoid receptor antagonists. The emphasis should be on ensuring that all 4 classes of medication are prescribed by time of hospital discharge.

IS IT APPROPRIATE TO START SEVERAL NEW MEDICATION TREATMENTS DURING A HOSPITALIZATION? WILL THIS INCREASE RISK FOR ADVERSE EFFECTS?

It is fully appropriate to initiate multiple classes of quadruple therapy during hospitalization for HF, as

tolerated (5). There is no evidence to suggest that “go slow,” “one medication change at a time,” or “defer to outpatient” approaches improve medication tolerance or accomplish anything beneficial (5). Rather, deferring in-hospital initiation needlessly exposes patients to excess risk for postdischarge clinical events and the possibility of medications never being prescribed at all.

Tolerance during the hospitalization is enhanced by initiating medication treatments at low doses (for example, 24/26 mg of sacubitril-valsartan twice daily or 12.5 mg of spironolactone once daily). Ensuring that the patient is receiving at least low doses of all 4 of these medications should be prioritized ahead of escalating the dose of any 1 therapy. Arranging for early post-discharge follow-up can further enhance a successful transition of care and improved clinical outcomes.

WHAT SPECIFIC CHANGES TO GUIDELINE-DIRECTED MEDICAL THERAPY SHOULD OCCUR FOR THIS PATIENT DURING THE HOSPITALIZATION?

Patients should be continued on preexisting guideline-directed medical therapy, unless specific contraindications are present. This patient is hemodynamically stable, and continuation of β -blockers during hospitalization for HF has been consistently associated with improved clinical outcomes. Thus, the patient should continue receiving 6.25 mg of carvedilol twice daily. The following medication changes are recommended by time of discharge:

1. The patient should be switched from lisinopril to sacubitril-valsartan. This transition requires a 36-hour washout of the ACEI before initiating 24/26 mg of sacubitril-valsartan twice daily, to decrease risk for angioedema.

2. The patient should be initiated on spironolactone therapy. A starting dose of 12.5 mg once daily is reasonable.

3. The patient should be initiated on a sodium-glucose cotransporter-2 inhibitor, with either 10 mg of dapagliflozin once daily or 10 mg of empagliflozin once daily being approved for treatment of HFrEF.

Of note, sacubitril-valsartan, dapagliflozin, and empagliflozin are newer medications for HFrEF, and insurance coverage, prior authorization requirements, or out-of-pocket costs may be barriers for some patients.

Nonetheless, if these barriers arise, the multidisciplinary team and resources routinely available in the hospital (compared with an outpatient clinic) may be optimally positioned to explore all possible strategies for securing patient access to medication.

From Duke Clinical Research Institute and Division of Cardiology, Duke University School of Medicine, Durham, North Carolina (S.J.G.); Division of Cardiology, Department of Medicine, Ronald Reagan UCLA Medical Center, Los Angeles, California (G.C.F.); and Department of Medicine, University of Mississippi Medical Center, Jackson, Mississippi (J.B.).

Disclosures: Disclosures can be viewed at www.acponline.org/authors/icmje/ConflictOfInterestForms.do?msNum=M21-4558.

Corresponding Author: Javed Butler, MD, MPH, MBA, University of Mississippi Medical Center, Department of Medicine (L650), 2500 North State Street, Jackson, MS 39216; e-mail, jbutler4@umc.edu.

Ann Intern Med. 2022;175:HO2-HO3. doi:10.7326/M21-4558

References

1. McDonagh TA, Metra M, Adamo M, et al; ESC Scientific Document Group. 2021 ESC guidelines for the diagnosis and treatment of acute and chronic heart failure. *Eur Heart J.* 2021;42:3599-3726. [PMID: 34447992] doi:10.1093/eurheartj/ehab368
2. Bassi NS, Ziaieian B, Yancy CW, et al. Association of optimal implementation of sodium-glucose cotransporter 2 inhibitor therapy with outcome for patients with heart failure. *JAMA Cardiol.* 2020;5:948-951. [PMID: 32374344] doi:10.1001/jamacardio.2020.0898
3. Vaduganathan M, Claggett BL, Jhund PS, et al. Estimating lifetime benefits of comprehensive disease-modifying pharmacological therapies in patients with heart failure with reduced ejection fraction: a comparative analysis of three randomised controlled trials. *Lancet.* 2020;396:121-128. [PMID: 32446323] doi:10.1016/S0140-6736(20)30748-0
4. Greene SJ, Triana TS, Ionescu-Iltu R, et al. Patients hospitalized for de novo versus worsening chronic heart failure in the United States [Letter]. *J Am Coll Cardiol.* 2021;77:1023-1025. [PMID: 33602461] doi:10.1016/j.jacc.2020.12.026
5. Greene SJ, Butler J, Fonarow GC. Simultaneous or rapid sequence initiation of quadruple medical therapy for heart failure-optimizing therapy with the need for speed. *JAMA Cardiol.* 2021;6:743-744. [PMID: 33787823] doi:10.1001/jamacardio.2021.0496